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RE:  Arctic Building - Plaster/Skim Coat/Paint Chip Samples

Included are the laboratory results for samples collected in the Arctic Building. The plaster and skim coat
materials from Suite 250 and the stairwell tested negative forasbestos. PBS also collected paint chip samples
from the same areas. The paint was found to contin a low percentage of lead in the stairwell sample, No
lead was detected in the paint sample collected from Suite 250.

Call me if you have any questions at 233-9639, Thank vo,
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